OEM Part NO. 5D-3220 / 5D3220 GEAR SHIFT

OEM Part NO. 5D-3220 / 5D3220 GEAR SHIFT

Product Name 5D3220 GEAR SHIFT
Category Final Drive
Model 140 Motor Grader
Section Clutch Transmission And Grader
Group NO. 140 MTR. GRADER
Note GEAR SHIFT (5D3220 N/S)--Part 1 of 2 Serial No. 11R1 to 11R671 inclusive and 24R1 to 24R509 inclusive

5D3220 GEAR SHIFT Specification

Name 5D3220 GEAR SHIFT
Remark GEAR SHIFT (5D3220 N/S)--Part 1 of 2 Serial No. 11R1 to 11R671 inclusive and 24R1 to 24R509 inclusive
Model 140 Motor Grader, 120 Motor Grader
Section Clutch Transmission And Grader, Power Train Power Transmission Unit
Group NO. 140 MTR. GRADER
IEType I
IsArrangement N
IsChange N

140 Motor Grader Part NO. 5D-3220 GEAR SHIFT

SEQ Part NO. Name POS Qty NPR CCR Service Change Type Modifer
1 0L1351 0L-1351 BOLT / 4 Y N Y 3/8-16X.875IN, 3/8-16X0.875-IN
2 3F7414 3F-7414 BUSHING / 2 Y N Y
3 0S1594 0S-1594 BOLT / 4 Y N Y 3/8-16X1IN, 3/8-16X1-IN
4 1D4719 1D-4719 NUT / 3 Y N Y 1/2-13-THD, FULL
5 0S1588 0S-1588 BOLT / 4 Y N Y BOLT, BOLT CLIP TO BRACKET
6 0S1591 0S-1591 BOLT / 5 Y N Y 3.81CM1.5INLG, 3/8-16X1.5IN
7 0L1143 0L-1143 BOLT 6.35 cm(2.50 in.) long / 4 Y Y Y BOLT, BOLT COVER ASSEMBLY
8 3B4506 3B-4506 LOCKWASHER / 4 Y Y Y LOCKWASHER 3/8", LOCKWASHER BRACKET ASSEMBLY TO BRACKET
9 3B4508 3B-4508 LOCKWASHER / 3 Y Y Y LOCKWASHER 1/2", LOCKWASHER TO FUEL TANK
10 2A1736 2A-1736 HANDLE / 2 Y Y Y RIPPER CONTROL, LEVER
11 3B4617 3B-4617 COTTER PIN / 2 Y Y Y PIN, COTTER
12 4B4280 4B-4280 WASHER / 3 Y Y Y WASHER, WASHER TO FUEL TANK
13 1B8708 1B-8708 KEY / 1 Y Y Y
14 0S1587 0S-1587 BOLT / 2 Y N Y 1/2-13X1.75-IN, 1/2-13
15 3B4629 3B-4629 COTTER PIN / 1 Y Y Y TO PINS, COTTER-TO PIN
16 5B2200 5B-2200 LOCK / 2 Y Y Y
17 5H8848 5H-8848 SEAL O RING / 1 Y Y Y 69.44MM ID, 1/4-20X0.625-IN
18 0S0175 0S-0175 PIN / 2 Y Y Y PIN-TO ARM ASSEMBLY AND RETAINER, PIN-TO ARM ASSEMBLY & RETAINER
19 1B4202 1B-4202 NUT / 2 Y Y Y 5/16-24-THD, 5/16-24 THD
20 3B8488 3B-8488 FITTING / 1 Y Y Y 1/8-27 PTF, HYDRAULIC
21 1F1006 1F-1006 DOWEL / 1 Y N Y PART OF 5S6531 ASSEM
22 5D1245 5D-1245 WASHER / 2 Y N Y
23 4K4114 4K-4114 SEAL / 1 Y Y Y
24 4B3938 4B-3938 PLUG-CUP / 1 Y Y Y 28.4MM1.12IN.O.D., 28.4MM O.D.
25 3B4618 3B-4618 COTTER / 1 Y Y Y PIN, 1 1/4IN X 1/8IN DIA
26 0L2061 0L-2061 DOWEL / 2 Y N Y 22 MM LG, 9.4MM X 22MM
27 4D2692 4D-2692 GASKET / 1 Y Y Y
29 2D4867 2D-4867 FITTING-HYDRAULIC / 1 Y Y Y 1/8-27 PTF, FITTING-HYDRAULIC
30 5D1247 5D-1247 WASHER / 2 Y N Y 0.01-MM THK
31 5D1246 5D-1246 WASHER / 2 Y N Y .762MM.030INTHK, 24.00MM.945INI.D.
32 3D8799 3D-8799 GASKET / 2 Y Y Y
36 0L1045 0L-1045 SPRING / 1 Y Y Y
37 6F7172 6F-7172 DOWEL / 1 Y N Y
38 8M4867 8M-4867 LOCKWIRE / 1 Y N Y
39 1B0581 1B-0581 BOLT / 2 Y N Y BOLT, 5/16-24X1.5-IN
40 0S1593 0S-1593 BOLT / 4 Y N Y 1/2-20X1.25IN, 1/2-20X1.25-IN
41 4L6942 4L-6942 SEAL / 1 Y Y Y
42 0S0107 0S-0107 WASHER / 1 Y N Y 26X38X3-MM THK, 3.2MM THICK
43 1A5592 1A-5592 COVER / 1 Y N Y
44 7D7204 7D-7204 PLATE / 2 Y N Y
45 3B5822 3B-5822 PIN / 1 Y N Y
46 2D5898 2D-5898 FITTING-GREASE / 1 Y Y Y EJECTOR
47 4D2813 4D-2813 SPRING / 1 Y Y Y
48 4D2663 4D-2663 BRACKET / 1 Y N Y
49 4D5822 4D-5822 BOOT-LINK / 2 Y Y Y
50 6F3824 6F-3824 BUSHING / 1 Y Y Y
51 4F2726 4F-2726 GASKET / 1 Y Y Y
52 2F6349 2F-6349 BRACKET / 1 Y N Y
53 0L1172 0L-1172 SHAFT / 1 Y N Y
54 5D0981 5D-0981 COVER / 1 Y N Y
56 5D0979 5D-0979 LEVER AS / 1 Y N Y
57 3D7912 3D-7912 ROD / 1 Y N Y
58 6D2192 6D-2192 PLUNGER / 1 Y N Y
59 4D2684 4D-2684 GASKET / 1 Y Y Y
60 6D2182 6D-2182 PLUNGER / 1 Y N Y
61 2F5947 2F-5947 BOLT / 1 Y Y Y
62 4D2682 4D-2682 SHAFT / 1 Y N Y
63 2F6088 2F-6088 SEAT / 2 Y N Y
64 4D4218 4D-4218 RING-LOCK / 2 Y N Y
65 3D7911 3D-7911 SEAT-BOLT / 2 Y N Y
66 4D5509 4D-5509 BOOT / 1 Y Y Y
68 4D5526 4D-5526 GASKET / 1 Y Y Y
70 6D2203 6D-2203 PLUNGER / 1 Y N Y
71 1F9994 1F-9994 PLUG-CORE / 1 Y N Y
72 1L6124 1L-6124 SPRING / 1 Y N Y
74 4D6287 4D-6287 SHIM / 2 Y Y Y
75 6D2178 6D-2178 GATE / 1 Y N Y
76 4D3964 4D-3964 KEY-DOWEL / 1 Y N Y
77 6D1959 6D-1959 HOUSING / 1 Y N Y
78 3F6032 3F-6032 YOKE / 1 Y N Y
79 3F6030 3F-6030 PIN / 1 Y N Y
80 3F6029 3F-6029 GUIDE / 1 Y N Y
81 4F5776 4F-5776 PIN / 1 Y N Y
82 4D4699 4D-4699 ROD / 1 Y N Y
83 4D2666 4D-2666 COVER / 1 Y N Y
84 4D2665 4D-2665 GASKET / 1 Y Y Y
85 6D1038 6D-1038 SPACER / 3 Y N Y
86 4D2691 4D-2691 COVER / 1 Y N Y
87 4D2693 4D-2693 GASKET / 1 Y Y Y
88 5D0972 5D-0972 GASKET / 1 Y Y Y
89 4D2699 4D-2699 SPACER / 1 Y N Y
90 4D4729 4D-4729 LEVER / 1 Y N Y
91 4D4684 4D-4684 SHAFT / 1 Y N Y
93 4D4683 4D-4683 PIN / 1 Y N Y
94 4D4731 4D-4731 LEVER / 1 Y N Y
95 4D5531 4D-5531 BOLT / 1 Y N Y
96 1F2743 1F-2743 BUSHING / 2 Y Y Y
97 2D8873 2D-8873 DOWEL / 2 Y N Y
98 5D1068 5D-1068 BOLT / 1 Y N Y 3/8-16X1.75-IN
99 3D8798 3D-8798 PLATE / 2 Y N Y
100 5D2069 5D-2069 FITTING / 1 Y N Y
101 5D3059 5D-3059 FORK / 1 Y N Y
103 5D3039 5D-3039 SHAFT / 1 Y N Y
104 6D2610 6D-2610 ARM / 1 Y N Y
105 6D2611 6D-2611 ARM / 1 Y N Y
106 6D2608 6D-2608 RAIL / 1 Y N Y
107 6D2609 6D-2609 RAIL / 1 Y N Y
108 5D0966 5D-0966 FORK / 1 Y N Y
109 5D1981 5D-1981 SHIM / 1 Y Y Y
111 5D4974 5D-4974 COVER / 1 Y N Y
112 5D4975 5D-4975 GASKET / 1 Y Y Y
114 5D0963 5D-0963 FORK / 1 Y N Y
115 7D3284 7D-3284 BOOT / 2 Y Y Y
116 8D5506 8D-5506 RAIL / 1 Y N Y
120 5D3159 5D-3159 PLATE / 1 Y N Y
121 2D4667 2D-4667 FITTING / 1 N N Y